
Expression of Interest

Innovative Sewage Treatment 
and 

Resource Recovery Technology
for 

Victoria, 
British Columbia, Canada

January 31, 2007



 

 
VEOLIA WATER CANADA, INC./VEOLIA WATER NORTH AMERICA CENTRAL, LLC 
1220 Waterway Boulevard, P.O. Box 1220, Indianapolis, Indiana 46206 
Telephone: 317-631-1431 / 877-631-1431 – Fax: 317.263.6448 
www.veoliawaterna.com   

January 31, 2007 
 
Mr. Dwayne Kalynchuk 
General Manager, Environmental Services 
Capital Regional District 
625 Fisgard Street 
Victoria, British Columbia  
V8W 1R7 - Canada 
 
Subject: Expression of Interest 

Innovative Sewage Treatment and Resource Recovery Technology 
for Victoria, British Columbia, Canada 

Dear Mr. Kalynchuk: 
[...]
Expression of Interest – Innovative Sewage Treatment and Resources Recovery Technology - Capital Regional District  

  35 

MBM’s long-term services contract also includes responsibility for marketing and distribution for 
beneficial uses of the final product.  VWS is currently completing the build (construction) phase 
services for this new facility, which will recycle approximately one-third of the biosolids generated at 
the plant. The biosolids drying/pelletization facility is located near the center of the Stickney Plant, 
occupying a very small footprint, on a site that uses less than three acres of the plant’s 560-acre 
complex. 

Haldimand County, Ontario, Canada 

Haldimand County is located on the north shore of Lake Erie, southwest of Toronto, Ontario. Eight 
urban areas comprise the County, which covers nearly 1,300 square kilometres.  In 1998, the Regional 
Municipality of Haldimand/Norfolk jointly entered into an agreement with Veolia Water Canada for an 
O&M contract that covered the seven wastewater treatment plants, six lagoon systems and nearly 40 
lift stations serving the region.  

The Veolia Water Canada transition was completed smoothly with no negative impact on the 
operations or maintenance of these facilities, and we successfully retained all of the O&M staff from 
the former operator (a provincial government-owned agency) by offering them comparable wages and 
benefits.  Our approach to the transition and to the handling of employees helped to meet the 
objectives of this contract for lowering costs while minimizing the impact on the employees and 
ensuring the environment was protected. 

Veolia Water Canada was selected for this O&M partnership after a very competitive process involving 
six international firms. Our approach offered the best in operations, maintenance and management, 
coupled with nearly $5 million in savings over the contract period. In addition, our firm's experience in 
operating and maintaining multiple facilities over a large geographic area for one client was clearly 
superior to that of our competitors. 

The ongoing partnership between Haldimand/Norfolk and Veolia Water Canada has resulted in overall 
O&M cost savings, with constantly improving service levels as part of our project guarantee.  Indeed, as 
a result of our successful partnership, Haldimand County has realized savings of $3.8 million. The 
savings are the result of the County’s decision to enter into an O&M service contract with Veolia Water 
Canada versus. retaining the existing service provider (whose 1997 costs have been CPI adjusted to 
reflect the County’s estimated costs if it had continued with their services).  Additionally, Veolia Water 
Canada has been able to mitigate environmental concerns through cost-effective services and then 
pass those savings onto the County. 

In 2004, to meet the changing needs of the two counties, services were separated for each County 
(Norfolk and Haldimand).  During this process, Veolia Water Canada's management provided a 
seamless transition, realigning our resources and duties and establishing new reporting functions, all 
while maintaining high-quality service for both counties. 

Under a new and now separate contract with Haldimand County, Veolia Water Canada now has O&M 
responsibility for four wastewater treatment facilities with a combined capacity of 18,628 m3/d, four 
sewage lagoon systems, and 18 lift stations. Additionally, we oversee the land application of up to 400 
dry tons per year of biosolids.  Our O&M partnership allowed Haldimand County to realize a first-year 
cost savings of $1 million (when compared to the previous contractor’s service costs), and, since that 
first year, the County has been able to save an additional $2.8 million. 

Veolia Water Canada’s goal has always been to provide high-quality, cost-effective wastewater services 
for the Haldimand community, and our staff working at this project has completed eight years without 
a lost-time injury.  We have also maintained a solid environmental compliance record, despite the 
increases in flow.  The average monthly influent flow into the County's wastewater facilities over the 



Expression of Interest – Innovative Sewage Treatment and Resources Recovery Technology - Capital Regional District  

  36 

last seven years has increased 6 percent at Hagersville, 17 percent at Caledonia, 25 percent at Dunnville, 
and 29 percent at Cayuga. Along with increased flows, facility influent loadings (total suspended solids 
and biochemical oxygen demand) have also increased. Indeed, in the last three years alone we have 
seen a 43 percent increase in total suspended solids at the Caledonia facility, as well as a 37 percent 
increase at the Dunnville facility.  Despite these increases, Veolia Water Canada has maintained a high 
quality effluent --- with a 96.79 percent compliance rate at these facilities since 1998. 

We have maintained our safety and regulatory compliance records for the County's wastewater 
facilities by staying committed to the health and safety of our employees.  A key part of this 
commitment is in the area of training and ongoing education.  In this regard, we hold monthly safety 
meetings, optimize O&M practices and conduct peer audits by our own Environmental, Health, Safety 
and Security (EHS&S) teams to ensure our employees work in a safe environment.  Veolia Water 
Canada's employees are also required to stay up-to-date on all applicable regulations, allowing you to 
feel at ease for not having to navigate the complicated and ever-changing environmental policies and 
regulations. 

Additionally, in times of distress, Veolia Water Canada has provided services to meet the need, 
including around-the-clock service to minimize the effects of the 2002 ice storm and 2003 power 
outage on environmental issues.  Throughout the 2002 ice storm, our staff worked around-the-clock, 
logging over 100 hours of overtime, monitoring the treatment process. When the 2003 power outage 
occurred, we quickly responded by switching to our emergency generators to keep the treatment 
process functioning until power could be restored. 

During the nine years that we have worked as Haldimand County's O&M partner, Veolia Water Canada 
has managed and implemented capital project work for the upgrade of the Hagersville WPCP, as well 
as for other elements of their wastewater system.   

City of Red Deer, Alberta, Canada 

The City of Red Deer (population 80,000) is a vibrant community located halfway between Calgary and 
Edmonton.  With a growing population and increased demand, an existing plant near its capacity and 
facing new Alberta Environment regulations, the City was planning a costly water treatment plant 
expansion.  Under this approach, an additional clarifier and UV disinfection would be installed in an 
extension to the existing building. 

Seeking other solutions, the Actiflo® process was tested and selected by the City, as it its small 
footprint made it the only process that would allow for a complete retrofit inside one of two existing 
contact clarifiers all the while increasing the plant capacity by 80 percent (120,000 m3/d).  Additionally, 
the process was selected given its performance at removing organic carbon. 

In June 2005, heavy rainfall caused the Red Deer River to reach record levels, and turbidity reached 
extremely high values.  Many water treatment plants in the area were forced to reduce treatment 
capacity in order to maintain treated water quality, but, as Mr. Randy Reaman, the water treatment 
plant supervisor, explains, the Red Deer plant met the challenge:  "During the recent flood event in Red 
Deer, the treatment plant experienced influent turbidities as high as 3 250 NTU. The Actiflo® 
clarification system functioned well during this event. Average clarified water turbidity was around 1.75 
NTU. Filtered water turbidity averaged about 0.1 NTU throughout the flood event, with filter run times 
of 24 hours.  We were very pleased with the performance of the Actiflo® clarifiers during this event. 
They are quick to respond to changing conditions and have a range of forgiveness if chemical dosages 
are not precisely known.  Other treatment plants in the Central Alberta area which use solids contact 
clarification appeared to have more difficulty in maintaining water quality. " 



Expression of Interest – Innovative Sewage Treatment and Resources Recovery Technology - Capital Regional District  

  37 

Diablo Grande Development, Patterson, California 

Veolia Water is managing and implementing a comprehensive DBO contract for the water treatment 
facilities for the Western Hills Water District that is delivering water and wastewater facilities for a 
growing development community in Central California known as Diablo Grande.  This project began in 
2003 when, seeking consistent and reliable delivery of water treatment and operations services for its 
new resort community, the district and the developer turned to Veolia Water.  What began as a short-
term contract for interim support expanded into a full-scale agreement for contract O&M of the 
existing facilities and the DBO of an expanded surface water treatment plant that will accommodate 
future growth and anticipated more stringent State treatment requirements.   

The planned Diablo Grande development will include: two golf courses; a proposed destination resort 
with hotel, conference centre; equestrian, swim and tennis centres; residential neighbourhoods; and 
40 acres of vineyards and a winery set on 33,000 acres.  This is a three-phase project that is focused on 
accommodating growth and more stringent treatment permitting requirements.  The work scope has 
included providing operations assistance and O&M services, planning, design and construction of new 
facilities and upgrades to existing systems, as well as potential collections and distribution work.   

Veolia Water’s original 2003 agreement with the District was for startup assistance and interim 
operation of a new 0.4-MGD ACTIFLO™/Pressure Filtration Water Treatment Plant and 0.4-MGD 
wastewater treatment facility. (The ACTIFLO™ treatment system is a Veolia Water proprietary 
technology.)  We provided management oversight for staff, ensuring that all State treatment 
requirements were met.  

This interim assistance project transitioned into a full-service agreement under which Veolia Water 
assumed O&M responsibility for the water treatment plant and the 4.5-mile finished water 
distribution system. Until wastewater flows reach a level that requires startup of the treatment plant, 
we have arranged for a liquid waste hauling service on behalf of our client. Effluent from the treatment 
process is 100 percent reused through land application to nearby alfalfa fields. Our O&M of the 
facilities has resulted in 100 percent compliance with California’s rigorous water quality regulations. 

City of Arvin, California 

Veolia Water performed a DBO project for the City under which our firm also provided project 
financing.  In July 1998, our firm was awarded a 35-year, $54-million agreement to finance, build, 
operate and maintain a 2-MGD wastewater plant that expanded the City's small treatment facility.   

The Arvin project was driven by the needs of projected growth, as well as the need to upgrade an aging 
and inadequate infrastructure system. Veolia Water worked with the community to develop an 
innovative project financing and implementation approach that provided for the fast-track upgrade 
and expansion of its existing wastewater facilities.  The new 2-MGD wastewater treatment plant has 
expanded the capacity of the existing, smaller treatment facility. This secondary activated sludge 
facility features mechanical bar screens, grit removal, primary clarification, an Envirex® oxidation ditch 
for activated sludge treatment, anaerobic digestion, solids thickening beds and effluent retention 
ponds.  

Prior to contracting with Veolia Water, the City was struggling to provide adequate services to its 
citizens as the result of unprecedented growth, developing housing tracts and the possibility of a new 
1,100-bed prison, all of which made the plant expansion urgent. Construction of a wastewater facilities 
expansion was critical to the City’s emergency timeline, which required completion of the entire 
project within a one-year period. Later, when the prison failed to materialize, plant upgrade plans were 
modified; however, the plant was designed to easily accommodate future expansion.   



Expression of Interest – Innovative Sewage Treatment and Resources Recovery Technology - Capital Regional District  

  38 

Veolia Water worked with City of Arvin to be the first to take advantage of a new State privatization 
statute (Government Code Section 5956 et. seq.).  To further assist the City, Veolia Water provided 
upfront savings of $1.7 million to help the City retire outstanding debt. 

U.S. Virgin Islands 

In March 2004, the Government of the U.S. Virgin 
Islands awarded its first-ever DBO contract to 
Veolia Water for two 4-MGD wastewater 
treatment facilities to be built on the islands of 
Saint Thomas and Saint Croix. The contract offers 
the Virgin Islands a comprehensive long-term 
solution to the wastewater management needs 
of the two communities.  The design phase lasted 
10 months, followed by a 24-month construction 
period. The contract offers the Virgin Islands a 
comprehensive long-term solution to its 
wastewater management needs of the two 
communities. It also will help the territory meet 
the requirements of a 1996 agreement with the 
EPA concerning ocean discharge.   

As a part of the design, Veolia Water has 
responsibility for obtaining all required 
governmental approvals, from site preparation to 
environmental compliance. The waters 
surrounding the islands are some of the most 
pristine in the world. One of Veolia Water’s 
objectives will be to keep the water at its 
unspoiled level by treating the wastestream using our proven technology and years of operating 
expertise. 

City of Wilsonville and Tualatin Valley Water District, Oregon 

In 2001, the City of Wilsonville and the Tualatin Valley Water District awarded Veolia Water a contract 
to operate and maintain their new surface water treatment plant, which was under construction.   

Veolia Water helped the City prepare for startup by reviewing overall processes and equipment 
installation.   Our firm had trained staff on-site well in advance of facility startup.  Employees were 
educated on the project’s design and process operation.  They had ample time to become familiar with 
the plant and all installations.   

City and Valley residents were rewarded by this planning and preparation: Facility startup went 
smoothly, making an easy transition from groundwater to surface water. Veolia Water staff operated 
the plant during hydraulic and performance tests. Water quality objectives were exceeded even prior to 
official plant startup.  

Prior to the construction of this new plant, the City had relied on wells for its water supply, which was 
becoming inadequate for the needs of a growing population and expansion of local industry.  In 
making the decision to move to surface water, the City sought to attain water quality levels that 
exceeded already strict state and federal standards.  

St. Thomas WWTP

St. Croix WWTP



Expression of Interest – Innovative Sewage Treatment and Resources Recovery Technology - Capital Regional District  

  39 

While our own sampling as well as historic testing demonstrated the Willamette River to be a quality 
water source for this high-profile project, the public remained quite concerned about using river water.  
The plant features Veolia Water’s Actiflo® process, proven superior for treating variable quality raw 
water.  In addition to Actiflo, the treatment process employs deep bed granular activated carbon and 
ozonation to generate exceptional quality drinking water.  The success of the Actiflo® process was a key 